

		_				nigi
		mple Test Report		1.1		
product:			assembly:			
product - ident-N°: supplier:			assembly – ident-N°:			
			reason for first sample: supplied amount:			
	pt of goods: osures:		Su	эрпеа атоипс	:	
encic	isures:					
rst sa	amples					
	number FS1:					
	number FS2:					
seria	number FS3:					
ecisi	ons by BigRep					
N°	enclosure		released	declined	released with	n conditions
1 2 3 4 5			ok 🗆	nok □		
1			ok 🗆	nok □		
}			ok 🗆	nok □		
1			ok □	nok □		
ĵ			ok 🗆	nok □		
6 7 3			ok 🗆	nok □		
,			ok□	nok □		
)			ok 🗆	nok □		
			ok 🗆	nok □		
LO			ok 🗆	nok □		
esult						
N°	deficiencies		action			release agreement
			•			•
⁄era	ll decision					
eleased 🗆		released with conditions \square declined \square				
igRep	o GmbH		SI	upplier		
name:			name:			
department:		department:				
epartinent:		department:				

date, place date, place signature signature

mail:

mail: